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Subject 1 Spectral response test report.

This report presents results of radiation reflectance measurements on your samples.
The measurements of spectral responses were performed with Shimadzu SolidSpec-3700 UV-VIS-NIR
Spectrophotometer, Spectral responses obtained from the measurements were employed to compute
radiation reflectance in the solar radiation region in accordance with ASTM E903-82 standard test

method. Results of the measurements are presented in the following table:

Solar Reflectance

Sample '
(%)
DB 14028 & Teak A7 Smooth (M1&8umesinTu) 23.4
DB 14028 & Weather Wood #3 Sanding (M3Buinasingu) 20.2
DB 14028 & Deep Walnut 79 Sanding (W1#81Ass1nTU) 11.1
DB 14028 & Light Grey /3 Sanding (madwas fingu) 26.0
DB 14028 & Teak A7 Sanding (M&dum0sATY) 31.1

Certified by Very truly yours,
(Dr. Pattana Rakkwamsuk) (Assoc.Prof.Anek Siripanichgorn)

Director Institute for Scientific and

Technological Research and Services

This report is nol official unless it carries the raised seal of the university and the genuine authorized signature (s)
This report is valid only for the specimens tested. It does not apply to other pieces of material or products even through made by the same manufacturer 90
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Our ref: ISTRS/61145/2

February 27", 2018

Manager : GRM (Thailand) Ce., Ltd.

Subject 1 Spectral response test repert.

This report presents results of radiation reflectance measurements on your samples.
The measurements of spectral responses were performed with Shimadzu SolidSpec-3700 UV-VIS-NIR
Spectrophotometer. Spectral responses obtained from the measurements were employed to compute
radiation reflectance in the solar radiation region in accordance with ASTM E%03-82 standard test

method. Results of the measurements are presented in the following table:

Solar Reflectance
Sample
(%)
DB 14028 & Teak A7 Smooth (limaBumesingu) 25.6
DB 14028 & Weather Wood A2 Sanding (Tum@sumesins) 28.5
DB 14028 & Deep Walnut A% Sanding (linm1d8umesinsy) 16.3
DB 14028 & Light Grey A7 Sanding (him@Sumedinsu) 378
DB 14028 & Teak A3 Sanding (lin#8umefinsu) 38.7
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O A~ oA yn
(Dr. Pattana Rakkwamsuk) (Assoc.Prof.Anek Siripanichgorn)

Director Institute for Scientific and

Technological Research and Services

This report is not official unless it carries the raised seal of the university and the genuine authotized signature (s)
This report is valid only for the specimens tested. It does not apply to other pieces of material or products even through made by the same manufacturer 91
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DB 14028 & Teak /2 Smooth (MTAdUAsTIATU) 23.4
DB 14028 & Weather Wood A3 Sanding (M138UIA031A51) 202
DB 14028 & Deep Walnut 47 Sanding (MaABUIRDFIATU) 111
DB 14028 & Light Grey fi9 Sanding (W1@81@051n71) 26.0
DB 14028 & Teak A9 Sanding (WADUABTINTU) 311
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DB 14028 & Teak #2 Smooth (lm&dumasinsu) 25.6
DB 14028 & Weather Wood A2 Sanding ( lim@Suasiinsu) 28.5
DB 14028 & Deep Walnut 12 Sanding (im&Bwmefinsu) 163
DB 14028 & Light Grey A2 Sanding ¢ lim@suinaiinin) 37.8
DB 14028 & Teak #1 Sanding (UM ABHIMBTIATY) 38.7
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